



**NAVRATAN**<sup>INDIA</sup>  
**GEM LAB**

A SCIENTIFIC LABORATORY FOR PRECIOUS GEMS

**RUDRAKSHA IDENTIFICATION REPORT**

Certificate No. : 31102756  
Gross Weight : 113.090 gm  
Description : String of 55 pcs Beads  
Color : Brown  
Shape/Cut : Drilled Beads  
Dimensions : 13-15.5 MM MM  
Result : Natural Rudraksha  
Trade Name : 3 Mukhi Rudraksha

